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Pos. Dwg. No. Part Name Quantity Notes

100 439.925 Hydraulic set for the hatch 1 SPECIAL ORDER
99 439.915 Hydraulic set for mulcher body 1 SPECIAL ORDER
98 439.700 Set of Hardox wear plates 1 SPECIAL ORDER
97 S4002 Red reflector sticker 1
96 S4001 White reflector sticker 1
95 A410132 Sticker 4 Lifting
94 A46802 Warning label 1
93 S1004 Sticker 1 Sami logo white
92 S1203 Sticker 1 Sami symbol white
91 A46799 Warning label 2
90 A46803 Warning label 2  
89 A46801 Warning label 1
88 A46772 Warning label 2
87 A46797 Warning label 1
86 A46771 Warning label 1 Read before using
85 S101 Sticker 1 Serial No.
84 S1003 Sami sticker (horizontal) 1 White (100x274 mm)
83 203A2703 Washer 9 DIN9021 - M10 - Zn
82 203A2702 Washer 4 DIN9021 - M8 - Zn
81 203A0211 Washer 2 DIN 125 - M27 - Zn
80 203A0213 Washer 4 DIN 125 - M24 - Zn
79 203A0207 Washer 10 DIN 125 - M12 - Zn
78 203A0205 Washer 35 DIN 125 - M8 - Zn
77 203A0106 Washer NordLock 25 DIN 25201 - M16 - Zn
76 203A0109 Washer NordLock 4 DIN 25201 - M14 - Zn
75 203A0105 Washer NordLock 3 DIN 25201 - M12 - Zn
74 203A0104 Washer NordLock 2 DIN 25201 - M10 - Zn
73 203A0103 Washer NordLock 7 DIN 25201 - M8 - Zn
72 204A1608 Nut 11 DIN 985 (Nylock) M16 - Zn
71 204A1610 Nut 4 DIN 985 (Nylock) M24 - Zn
70 204A1607 Nut 6 DIN 985 (Nylock) M12 - Zn
69 204A1605 Nut 19 DIN 985 (Nylock) M8 - Zn
68 201A2162 Hexagon head bolt 6 DIN 931 - M16x 65 - Zn
67 201A2147 Hexagon head bolt 8 DIN 931 - M16x 60 - Zn
66 201A22134 Hexagon head bolt 4 DIN 933 - M14x60 - Zn
65 201A2152 Hexagon head bolt 1 DIN 931 - M12x100 - Zn
64 201A2140 Hexagon head bolt 2 DIN 931 - M12x 55 - Zn
63 201A22044 Hexagon head bolt 8 DIN 933 - M10x 20 - Zn
62 201A22028 Hexagon head bolt 6 DIN 933 - M 8x 35 - Zn
61 201A22027 Hexagon head bolt 6 DIN 933 - M 8x 30 - Zn
60 201A22026 Hexagon head bolt 15 DIN 933 - M 8x 25 - Zn
59 201A22025 Hexagon head bolt 7 DIN 933 - M 8x 20 - Zn
58 201A22024 Hexagon head bolt 2 DIN 933 - M 8x 16 - Zn
57 201A0542 Carriage bolt 3 DIN 603 -  M12x140 - Zn
56 201A0525 Carriage bolt 12 DIN 603 -  M8x30 - Zn
55 207A0101 Grease nipple 10 DIN 71412 - M6
54 202A0102 Lynch pin 3 DIN 11023 - Ø8 - Zn
53 202A0101 Lynch pin 3 DIN 11023 - Ø4,5 - Zn
52 208E0402 Hose clamp cover plate 6 ADPS2
51 208E0401 Hose clamp 12 AD2 18-18 S
50 213A0162 Bushing 4 BRM-80 TFP556040

Pos. Dwg. No. Part Name Quantity Notes

49 213A0135 Bushing 8 BRM-80 TFP404440

48 204A1623 Lock nut 4
47 204A1622 Lock nut 2
46 299A0362 PTO drive shaft 1
45 299A0361 PTO drive shaft with clutch 1
44 299A0358 Shield 1
43 299A0363 Shield 2
42 299A0359 Gearbox 1
41 299A0360 Gearbox 1
40 205A0164 Spring 2
39 439.900 Hydraulic set 1

38 439.619 Disc 1
37 439.610 Cutting head 1
36 439.500 Mulcher body 1
35 439.450 Hatch 1
34 439.400 Attachment bracket 1
33 439.350 Side link 1
32 439.300 Horizontal boom 1
31 439.280 Inner left link 1
30 439.240 Left link 1
29 439.200 Right link 1
28 439.100 3P hitch frame 1
27 439.090 Frame support 2
26 439.020 Attachment bracket 2
25 439.014 Chain 2
24 439.012 Hatch link 1
23 439.011 Head link 1
22 439.010 Rubber guard 3
21 439.009 Fixing profile 3
20 439.008 Fixing plate 2
19 439.007 Rubber damper 2
18 439.006 Rubber side guard 2
17 439.004 Rubber guard 1
16 439.003 Washer 4
15 439.002 Washer 2
14 439.001 Threaded rod 2
13 382.012 Pivot pin 2

12 28.2020 Pin 1
11 28.2018 Pin 1
10 28.2017 Pin 2
9 28.1016 Pin 1
8 28.1015 Pin 1
7 28.1014 Pin 2
6 28.1013 Pin 1
5 28.1012 Pin 1
4 28.1011 Pin 3
3 28.1010 Pin 4
2 11.010 Hydraulic Cylinder 1
1 11.009 Hydraulic Cylinder 1
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Pos. Dwg. No. Part Name Quantity Notes

17 203A0107 Washer NordLock 3 DIN 25201 - M6 - Zn
16 203A0103 Washer NordLock 6 DIN 25201 - M8 - Zn
15 203A0205 Washer 4 DIN 125 - M8 - Zn
14 204A1605 Nut 5 DIN 985 (Nylock) M8 - Zn
13 201A2121 Hexagon head bolt 4 DIN 931 - M 8x 90 - Zn
12 201A22033 Hexagon head bolt 8 DIN 933 - M 8x 60 - Zn
11 201A22028 Hexagon head bolt 8 DIN 933 - M 8x 35 - Zn
10 201A22027 Hexagon head bolt 2 DIN 933 - M 8x 30 - Zn
9 201A2116 Hexagon head bolt 3 DIN 931 - M 6x60 - Zn
8 208E0402 Hose clamp cover plate 5 ADPS2
7 208E0401 Hose clamp 18 AD2 18-18 S
6 207A0101 Grease nipple 2 DIN 71412 - M6
5 208E0750 Diverter valve 1
4 439.912 Bracket for diverter valve 1
3 439.911 Bracket for accumulator 1
2 439.910 Hydraulic set 1
1 11.011 Hydraulic cylinder 1
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Pos. Dwg. No. Part Name Quantity Notes

12 203A0103 Washer NordLock 1 DIN 25201 - M8 - Zn
11 203A0212 Washer 2 DIN 125 - M20 - Zn
10 201A2121 Hexagon head bolt 4 DIN 931 - M 8x 90 - Zn
9 201A22033 Hexagon head bolt 9 DIN 933 - M 8x 60 - Zn
8 201A22028 Hexagon head bolt 5 DIN 933 - M 8x 35 - Zn
7 201A22024 Hexagon head bolt 1 DIN 933 - M 8x 16 - Zn
6 208E0402 Hose clamp cover plate 5 ADPS2
5 208E0404 Hose clamp 18 AD2 14-14 S
4 207A0101 Grease nipple 2 DIN 71412 - M6
3 439.920 Hydraulic set 1
2 28.1016 Pin 1
1 11.012 Hydraulic cylinder 1
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